U-556(¢123), U-556—6(p148) HFINTFHLavyo 45—
,, 6"

3]

Double Action Sander

©

N
9s

%
® &

=y

600
® ®

)

]
o

@

@2

6"(148mm)
6"(148mm)
6"(148mm)

i’ /PARTS LIST 1011-2
Index M o - EE
No. | Code ! b paseaptan Req'd
1 [ 7313 [T —Hhn— Housing cover i
2 | 1312 |iRT— Housing 1
3 | 7328 |oULH O-ring P34 1
4 | 3253 |EAFICHZILSHE Retaining ring STW-10 i
5 3256 |[RFUYLE Bearing 6000ZZ 1
6 | 7308 [UFPFL—Fk Rear plate i
1 7302 |2y H Cylinder i
8 7321 |RTYUFEY Spring pin $35xi2 | 2
9 7301 |O—A2— Rotor i
10 1319 | R—=2 Vane 4
11 7308 [Z7OobRJL—b Front plate [
12 1332 |{fuERSOHEL Positioning pin 1
13 | 2450 (R7YLG Bearing 600122 1
14 7326 |JT—=2TUvy Retaining ring IRTW-15 1
i5 7307 2307 Valve 1
6 9018 (oY% O-ring S12 2
7 7306 [/NILT AT L ~ |Valve stem i
18 7315 [S—=ILDyie Seal washer B 1
19 7320 [/NwEUESR Backing washer ) 1
20 1328 [UF—=LTUo% Retaining ring ETW-2.5 1
21 7322 [RTV) 5 Spring 1
22 | 1505 |04 O-ring ~ |s24 1
23 7311 |[RI5H1— Muffler cover - 1
24 7317 |75 Muffer Optional 6]
25 | 7316 [RI7S5WEX Muffler cap 1
26 | 4438 0¥ O-ring S14 1
27 341 | ALwbTy g Inlet bushing 1
28 7314 |G UyThi— Glip cover B 1
29 7114 [L/3i— Lever ) 1
30 2507 | RFYTEY Spring pin $3x18 1
31 | 7321 |F— Key 1
32 | 7300 [Tk Shatt 1
33 | 7329 oYy O-ring P46 i
34 7310 | E—2—{pEx Motor cap 1
35 2526 |[JNHEES Spring washer 4
36 7330 | FvvIRILE —_ |Cap bolt Max12 4
37 7331 [IEHFZT Screw “[M6X14 i
38 7303 |[/\TH— Balancer 1
39 7304 [P —L% Tk Balancer shaft 1
40 7324 [ NFYLY Bearing 6202LB 1
41 7323 [IE&HE Retaining ring j 1
42 7318 | Zx)Lk Felt i 1
43 7305 |Tx)LbAhsA— Felt cover 1
44 | 1326 |)T—=2F)LT Retaining ring ISTW-14 1
45 5500 |IMP/3\wEk ¢ 123x10 Velcro Pad 9123 x 10 1
45-1 5502 |LP/\whk@123x10 Glue-on Pad 123 x 10 Optional (@)
45-2 | 5504 |SLP/Swhk ¢ 123x10 Glue-on S Pad ¢123x 10 |Optional | (1)
45-3 | 5531 |MP/3wh ¢ 148x10 Velcro Pad 9148 x 10 |Optional (1)
45-4 5637 |LP/Swhk ¢ 148x10 Glue-on Pad ©148 x 10 | Optional (1)
46 7336 | RAJYLTEL Spring pin ¢ 5X24 1
47 7336 I (RIS %7 JLA) [Screw for rotary motion  [M6x15 G
48 7339 | +FrRFHEFAY ~ |Screw M3x5 3
49 7338 /NS —H—F Balancer protector 1
7334 [FRALUTF Hex. Wrench 3x126 i

99
(PELEUIHERET HEAHYET)

*Parts may be changed with/without notice.




